
Impact of Chemical Waste Discharge on BOD Removal in Sewerage Treatment

Plant

by

Mohd Fadly Bin Nor Azman

Dissertation submitted in partial fulfillment of

the requirements for the

BachelorofEngineering (Hons)

(Civil Engineering)

DECEMBER 2004

Universiti Teknologi PETRONAS

Bandar Seri Iskandar

31750 Tronoh

Perak Darul Ridzuan



CERTIFICATION OF APPROVAL

IMPACT OF CHEMICAL WASTE DISCHARGE ON BOD REMOVAL IN

SEWERAGE TREATMENT PLANT

By

Mohd Fadly Bin Nor Azman

A project dissertation submitted to the Civil Engineering Programme

University Teknologi PETRONAS inpartial fulfillment ofthe requirement for the

BACHELOR OFENGINEERING (Hons)

(CIVIL ENGINEERING)

Approved by,

(Dr Shamsul Rahman Bin Mohammed Kutty)

UNIVERSITY TEKNOLOGI PETRONAS

TRONOH, PERAK

DECEMBER 2004



CERTIFICATION OF ORIGINALITY

This is to certify that I am responsible for the work submitted in this project, that the

original work is my own except as specified in the references and acknowledgements,

and that the original work contain herein have not been undertaken or done by

unspecified sources or persons.

BINNORAZMAN



ACKNOWLEDGEMENT

I would like to express my highest gratitude to Civil Engineering Department, Dr

Shamsul Rahman binMohammed Kutty, MrDalil from Loyal Wastewater Sdn Bhd, Mr

Saha and Zaaba from Environmental Laboratories (Chemical Engineering Department)

and all technicians from Civil Engineering Department for their continuous efforts in

assisting me to complete this project. Their ideas, theories and knowledge contribute so

much in this research.



ABSTRACT

The performance system of the aeration tank and clarifier was studied to enhance

the performance ofUniversity Technology Petronas (UTP) sewage treatment plant (STP).
A pilot plant with feeder tank, aeration tank and clarifier was used to simulate UTP's

STP.

The parameters evaluated in the study were biological oxygen demand (BOD), the
concentration of dissolve oxygen (DO) and the performance of pilot plant after the

addition of segregated chemical waste. To simulate the exact condition ofexisting UTP's
STP, the flowrate was scaled down from 0.4 Ml/hour in the STP to only 41/hour in pilot
plant, which is about 1:6 ratio.

For the first five weeks, no return activated sludge from clarifier to aeration tank

to simulate the problem in the STP. For the last five weeks, the activated sludge pilot
plant was operated in normal condition. Chemical waste (approximately 20%
concentration from total influent) from chemical blocks was also added in stages into the
feeder tank along with the normal wastewater.

The highest BOD influent value for STP and pilot plant were 92 mg/1 and 30
mg/1, respectively. The highest BOD effluent value for STP and pilot plant"were 22 mg/I
and 11 mg/1, respectively. The addition of20% segregated chemical waste from chemical

blocks did not have any significant effects to the performance ofpilot plant.



TABLE OF CONTENT

ABSTRACT 2
TABLE OF CONTENT 3
LIST OF FIGURES 4
CHAPTER I 5
INTRODUCTION 5

1.1 Background 5
1.2 Problem Statement 5
1.3 Objectives 6

CHAPTER2 : ZZZZZZZZY
LITERATURE REVIEW AND THEORY ]7
2.1 Process Description of UTP Sewage Treatment Plant 9

2.2 Activated SludgeParameters..... 15
2.3 Modelling of Activated Sludge Treatment Plant 21
2.4Activated Sludge Process Under Variations of Wastewater Flow 22
2.5 Performance Analysis of Nitrogen Removals 24
2.6 PilotPlantOverview 25
2.7Problem Encountered 26
2.8 STP's Problems 27

CHAPTER 3 30
METHODOLOGY Z!!ZZ!!"!ZZZZi 30

3.1 BOD Procedures 31
3.2PilotPlantPreparations 32

CHAPTER 4 ZZZZ"34
Findings and Experiments 34

4.1 BOD Test ., 1\"1"Z'"^"1"Z!" 34
4.2 Observations 3g

CHAPTER 5 .".".'."." 39
RECOMMMENDATIONS 39
CONCLUSION 40
REFERENCES ; 41
APPENDICES 42



LIST OF FIGURES

Figure 1 (STP flow diagram) 8
Figure 2 (Preanoxic denitrification process) 10
Figure 3 (Postanoxic denitrification process) \\
Figure 4 (Nitrogen transformation flow diagram) 13
Figure 5 (Sludge dewatering flow diagram) 14
Figure 6 (SRT ranges and factors) 16
Figure 7(SRT diagram) ZZZZ 16
Figure 8(Pilot plant) 26
Figure 9 (Turbine) 27
Figure 10 (Grit Chamber) '.Z28
Figure 11 (Inlet Chamber) 28
Figure 12 (Clarifier) Z"!!ZZZZ!ZZ""".*29
Figure 13 (Particles inAeration Tank) 29
Figure 14 (Sample points) "Z"""' 30
Figure 15 (Sample points) : 32
Figure 16 (Pilot plant configuration) 33
Figure 17 (Weekly Activities) 33
Figure 18 (BOD graph from test 2-6) ZZ!ZZZZ!" 34
Figure 19 (Graph for STP influent from first test) .'..ZZZ 35



CHAPTER 1

INTRODUCTION

1.1 Background

University Technology Petronas recently constructed a new STP to treat all waste
streams from the surrounding residential area prior to discharge into the main drain. The
STP is an activated sludge system designed for 23,000 population equivalent with design
flowrate of 5,175 m3/day. The design effluent limit for standard Ais 50 mg/1 TSS and 20
mg/1 BOD. The STP consists of two aeration tanks, two clarifier tanks, primary screen
chamber, secondary screen chamber, grit chamber, chlorination tank, gravity thicker and
sludge holding tank. Presently, only the first aeration tank was used due to low hydraulic
loading. UTP employed Loyal Wastewater Engineering Sdn. Bhd, to operate and
maintaine the STP. Loyal Wastewater Engineering Sdn. Bhd employed Spectrum
Laboratories (Penang) Sdn. Bhd to analyze the quality of effluent discharge from the
sewage treatment plant. Two parameters were checked for the effluent discharge sample.
The parameters analyzed were pH, BOD and concentration ofDO.

1-2 Problem Statement

There are few problems in the STP. There is algae growth in the unused aeration tank
and in both of the clarifiers. The algae growth can be seen by green layer of thick
blankets floating on the top of the tanks. The algae growth in the clarifier may be due to
high ammonia and phosphorus which contribute to its growth. The return sludge from the
clarifier to the aeration tank may be not adequate to maintain the desired sludge age.
Therefore, there is no nitrification process achieve in the anoxic zone. In the beginning of
the study, a30 minutes settleability study indicates that there is only 39.17 ml/g biomass
in aliter of water. The recent MLSS value for the aeration tank is about 33.33 mg/1 which
is way below the targeted 2500-4000 mg/1. The low value of MLSS indicates that there
are not enough bacteria for the system to decompose organic matters. Therefore, it is
essential to increase the MLSS to provide more bacteria for the system.



1.3 Objectives

The objectives of the study are:

i. To evaluate the performance of aeration and clarifier tank of UTP sewage

treatment plant. The evaluations are aimed to increase the current quality of

effluentdischarge by the treatmentplant.

ii. To control the discharge ofsludge and the amount ofreturn activated sludge
to achieved at least2000 mg/l of MLSS in pilotplant,

iii. Todetermine the impact of segregated chemical waste from chemical block 4

and 5 onthe performance ofthe STP using thepilot plant.



CHAPTER 2

LITERATURE REVIEW AND THEORY

UTP's new Sewage Treatment Plant (STP) was designed by Pakar Management

Technology (M) Sdn Bhd. Recently, UTP employed Loyal Wastewater Engineering Sdn
Bhd for operating and maintaining the STP. The design flowrate of the STP was for

23,000 population equivalence or 5,175.00 m3/d (assuming 1 person give 225 liter
output). The incoming or influent of raw sewage was assumed to consist of250 mg/1
BOD and 300 mg/1 of TSS. The treated effluent out of the treatment plant was design for
10 mg/1 for BOD and 20 mg/1 for TSS. The system used for the treatment plant is
Extended Aeration Activated Sludge (EAAS) as described in the guideline for developers
issued by Director General of Sewage Services (DGSS). The treatment plant should be
capable of treating or processing BOD to a standard better than 20 mg/1 and 50 mg/1 of
suspended solids (Effluent quality of standard A). The STP was designed for a hydraulic
loading of225 1/pe/d, an organic loading of55 g/pe/d and sludge age of40 days.
Figure below show the flow diagram ofSTP:



R
aw

S
ew

ag
e

0
0

f
t

t>
2

H o
.

5
'

3

P
ri

m
ar

y
S

cr
ee

n
C

h
a
m

b
e
r D

is
tr

ib
u

ti
o

n

C
h

a
m

b
e
r

P
um

pi
ng

S
ta

ti
on

O
il

a
n

d
G

re
a
se

R
e
m

o
v

e
r

C
h

a
m

b
e
r

R
e
tu

rn
A

c
ti

v
a
te

d
S

lu
d

g
e

S
e
d

im
e
n

ta
ti

o
n

T
a
n

k

S
ec

on
da

ry
S

cr
ee

n
C

h
a
m

b
e
r

G
ri

t
R

e
m

o
v

e
r

C
h

a
m

b
e
r

C
h

lo
ri

n
a
ti

o
n

T
a
n

k

T
re

at
ed

E
ff

lu
en

to
fp

la
nt



2.1 Process Description of UTP SewageTreatment Plant

The first unit in the treatment operation is a primary, screen. All wastewater entering

the treatment plant will be channeled by gravity to the sump where stainless steel screen

installed in order totrap unwanted large materials (15 mm spacing). Two types of screen

are provided. Mechanical screen installed in a parallel with a manual screen. The manual

screen will serve as a backup during the failure ofthe mechanized system. (STP training
course by PMT Sdn. Bhd)

After the screen, the sewage flow into the sump and will be pumped up into

secondary screen chamber via 6 unit of submersible pump. 4 unit of pump will be

running during peak flow while the other unit serves as standby.

After pumping station, the effluent will pass through the secondary stainless steel

screen of15 mm spacing. It will reduce the remaining floating matters and finer particles
from entering the aeration tank. Two types of screens are provided. Mechanical screen

was installed in parallel with the manual screen. The manual screen serves as backup
during the failure of mechanized screen.

The wastewater then flow into a horizontal chamber with 10 minute detention time to

remove oil and grease. The chamber equipped with oil grease channel along the side of
the chamber. This channel is used to remove oil and grease draw of to the oil grease
collection skip. (STP training course by PMT Sdn. Bhd)

From the grease trap, the wastewater goes to the anoxic zone. It is required by
guideline for the treatment plant greater than 10,000 population equivalent to have an
anoxic zone. Biological nitrogen removal is used in wastewater treatment where there are

concerns for euthrophication, and where groundwater must be protected against elevated
NO3-N concentration where STP effluent is used for groundwater recharge and other
reclaimed water applications. In this zone, the effluent from the aeration tank will be

allowed to mix without additional dissolved oxygen. Anoxic denitrification process will
occur which nitrate nitrogen is converted biologically to nitrogen gas in the absence of

oxygen. This process is also known as anaerobic denitrification. The process can be
represented by below equation (Gernaey, et. al., 2004):

N03 ~~+ N02—* NO —* N?0~* N,



Two modes of nitrates removals can occur in biological processes and these are

termed assimilating and dissimilating nitrate reduction. Assimilating nitrate reduction

involves the reduction ofnitrate to ammonia for use incell synthesis. Assimilation occurs

when NH4-N is not available and is dependent ofDO concentration. On the other hand,

dissimilating nitrate reduction or biological denitrification is coupled to respiratory
electron transport chain, and nitrate or nitrite is used as an electron acceptor for the

oxidation of a variety of organic or inorganic electron donor. The most common process
used for biological nitrogen removal in a municipal wastewater treatment is Modified

Ludzak-Ettinger (MLE) process (U.S. EPA 1993). Figure below show the configuration
ofMLE process (Metcalf&Eddy 2003):

^fluent

Anoxic

Nitrate feed

Aerobic

/Nitrification

Return activated sludge

SL

Effluent

Sludge

Figure 2(Preanoxic denitrification process)

The process consists ofan anoxic tank followed by the aeration tank where nitrification

occurs. Nitrate produced inthe aeration tank is recycled back tothe anoxic tank. Because

the organic substrate in the influent wastewater provides the electron donor for oxidation

reduction reactions using nitrate, the process is termed substrate denitrification.

10



Furthermore, because the anoxic process precedes theaeration tank, the process is known

as a preanoxic denitrification. (Metcalf& Eddy2003).

Another process of denitrification is known as postanoxic denitrification. In this

process, BOD removal has occurred first and is not available to drive the nitrate reduction

reaction. When postanoxic denitrification process depends solely on endogeneous

respiration for energy, it has a much slower rate of reaction than for the preanoxic

processes using wastewater BOD. Oftenan exogeneous carbon source suchas

methanol or acetate is added to the postanoxic processes to provide sufficient BOD for

nitrate reduction and to increase the rate ofdenitrification. Postanoxic processes include

both suspended and attached growth systems. Figure below show the configuration of
postanoxic processes (Metcalf& Eddy 2003):

Influent

Aerobic

/Nitrification
Anoxic

Return activated sludge

SL

Effluent

Sludge

Figure3 (Postanoxic denitrification process)

Both preanoxic and postanoxic processes described employ heterotrophic bacteria for
nitrate reduction, but other pathways for biological nitrogen removal exist. Ammonia can

be converted to nitrogen gas by novel autotrophic bacteria under anaerobic conditions

and by heterotrophic-nitrifying bacteria under aerobic conditions. From the anoxic zone,
the wastewater flow into aeration tank. The mixed liquor suspended solids (MLSS) in the

11



aeration tank is to be maintained up to 2000-4000 mg/L BOD will be reduced in this tank

and the expected BOD reduction is over 90% (Metcalf&Eddy 2003).

Figure below simplify the nitrogen transformations inbiological treatment processes
(Metcalf& Eddy 2003):

Organic nitrogen
(Proteins, urea)

Bacterial decomposition
and hydrolysis

Ammonia nitrogen Organic nitrogen
(Bacterial cells)

Organicnitrogen
(Net growth)

o2

r _....i

Nitrite (NO'2)

o2

r' Denitrification

Nitrate (NO"3) Nitrogeri gas (N2)

V w

Organic carbon

Figure 4(Nitrogen transformation flow diagram)

12



The need for nitrification and denitrification process in STP arise from water quality

concerns over the effects of ammonia on receiving water with respect to DO

concentration and fish toxicity, the need to provide nitrogen removal to prevent

euthropication and the need to provide nitrogen control for water reuse application and

groundwater recharge. (Metcalf& Eddy 2003)

From the aeration tank, the wastewater will then flow into the clarifier tank for the

settlement ofsludge. The clear effluent is to be discharged to the municipal drain. Active

sludge from the clarifier is recycled at 60 % back to the aeration tank to maintain the

MLSS ofthe aeration tank. Some sludge has to be wasted and disposed off periodically.
In order to minimize the operational cost, the sludge was thickened in the sludge
thickener before thickened in aerobic digester. The sludge then pumped to the filter
press/sand bedperiodically (Metcalf&Eddy 2003).

Filter press is provided for sludge dewatering. In filter press, dewatering will be
achieved by forcing the water from the sludge under the high pressure. The filtrate water
will be returned back to the sump and sludge cake will be disposed at drying beds to
remove remaining moisture (Metcalf&Eddy 2003).

The flow diagram of sludge dewatering facilities is shown below (Metcalf & Eddv
2003):

13



Waste sludge
from return

activated sludge
pipeline. 1%

solid contents.

Sludgetreatment pump

Gravitysludgethickening
tank.

Sludge thickener

Transfer by pump

Filter press

Figure5 (Sludge dewatering flow diagram)

14

Supernatant
liquid of thicken

sludge.

Screen chamber

of treatment

plant.



2.2 Activated Sludge Parameters

In order to evaluate the STP, few critical parameters should be determined and

compared to the standard value. There are three parameters considered in the study are
MLSS, sludge age and food to microorganism ratio. MLSS is the amount in mg/1 of
suspended solids retained in the aeration tank. The value of MLSS should be maintained

within the range of2000 mg/1 - 4000 mg/1 in order to allow the growth ofbacteria in the

aeration tank. Food to microorganism ratio or F/M can be calculated by (Metcalf&Eddy
2003):

F/M= Aeration tank influent BOD or CODconcentration x Influent flow

Aeration tank volume x Biomass concentration

F/M - QSq

vx

F/M ratio is a process parameter commonly used to characterize process design and
operating conditions. Typical value for BOD F/M ratio vary from 0.04 g substrate/g
biomass*d for extended aeration process to 1.0 g/g*d for high rate process. F/M ratio
usually evaluated for systems that were designed based on SRT to provide a reference
point to previous activated sludge design and operating performance (Puteh, et. al., 1999).

Solid retention time or SRT or sludge age represent the average period of time during
which the sludge remains in the systems. SRT is the most critical parameter for activated
sludge design as SRT affects the treatment process performance, aeration tank volume,
sludge production, and oxygen requirements. For BOD removal, SRT may vary from 3to
5days, depending on MLSS temperature. Table below show the minimum SRT ranges
for activated sludge treatment (Metcalf&Eddy 2003).

15



Treatment Goal SRT range in days Factors affecting SRT

Removal of BOD in domestic

wastewater

1-2 Temperature

Conversionof particulate

organics in domestic wastewater

2-4 Temperature

Develop flocculent biomass for

treating domestic wastewater

1-3 Temperature

Develop flocculent biomass for

treating industrial wastewater

3-5 Temperature / compounds

Provide complete nitrification 3-18 Temperature / compounds

Biological phosphorus removal 2-4 Temperature

Stabilization of activated sludge 20-40 Temperature

Degradation of xenobiotic

compounds

5-50 Temperature/specific

bacteria/compounds

Figure 6 (SRT ranges and factors)

Generally, diagram below show the process and parameter to be determine
throughout project:

Q0/d)

Volume (Liters)
MLSS (mg/1)

Figure 7 (SRT diagram)

16

A (Xe, Qe)

(B) Xw, Qw



The sludge age ordenoted by 0cis measured by days. The formula of6c is:

Sludge age 0c = Weight ofbiomass in reactor (in g@mg)

Sludge wastedper day

MLSSxV

A+B

.3,Where Q = flowrate in m7d

V= volume in m3

Xe= concentration ofbiomass ineffluent in g/m3

Xw=concentration of biomass to be wasted

The volume of aeration tank and flowrate of the influent to the reactor are the

parameters to be determined in order to determine the amount ofsludge waste per day for
a chosen sludge age at 4000 mg/1 MLSS. The flowrate of effluent and influent can be

measured using Electromagnetic Flow Metal (Model 801). The design BOD for the
treatment plant is 20mg/l and 50mg/l for total suspended solids. This value can be

calculated using below formula (Metcalf&Eddy 2003):

Q(rnVday) xTSS/BOD (mg/1) x10"3 =BOD/TSS loading (kg/day)

To maintain ahigh level of treatments performance with the activated sludge process
under a wide range of operating conditions, special attention must be given to process
control. The principal approach to process control are maintaining dissolved oxygen
levels in the aeration tanks, regulating the amount of return activated sludge (RAS) and
controlling the waste activated sludge (WAS). The parameter used most commonly for
controlling the activated sludge process is SRT. The mixed liquor suspended solids
(MLSS) concentration may also be used as a control parameter. Return activated sludge
is important in maintaining the MLSS concentration and controlling the sludge blanket
level in the clarifier. The waste activated sludge flow from the recycle line is usually to
maintain the desired SRT. Oxygen uptake rate is also measured as ameans of monitoring